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FE 5 4 Fr [ Tested Sample: Sodley FR

e A/Applicant: nfi BiR/R CRED BT 26 R A A
Gabriel (Tianjin) International Trading Co., Ltd

K620 /Test Type: ZFEa5: Commission Test
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TEST REPORT

ZERAL hnAn BRR (CRig E R %A RA A IS YN W
Applicant Gabriel (Tianjin) International Trading Co., Ltd Attn Yolanda Guo
AR R ]
Manufacture

FE iR 6115974 K (L4 Tk

Sample Description | Woven Fabric In 61159 Light Grey

N BRI,

?a;:?fe%()uantity (l)ii%e Piece Provided Fibre 100% FR Polyester

Content

TS i
BHEFE Order No.
EBS) SR R
Sample Size And 06165
Imformation Specification

Pasly e

E:ﬁguﬁ% Gabriel

e ]

Quality Grade

LIRS ,

Safety Category B%/Category B
for 56 2 ) Tk 5 RFEIRF 1B
Test Type Commission Test Sample Status Normal
ZHEH M 202343516 H s H 202343 H21H
Acceptance NS
Date March 16, 2023 Issuing Date March 21, 2023
R 56 A B GB 18401-2010 EZKFi4™" mik A2 2 AMIE  B3E/Category B
Test Standard | GB 18401-2010 National General Safety Technical Code For Textile Products
e A GB 18401-2010 EZx 4" AL 2HAMIE  BE/Category B
Criterion GB 18401-2010 National General Safety Technical Code For Textile Products
Standard /‘E\

o 6 235 SR DL Bt T ]
i A2 See Details /,;%\ Y& %
Conclusion ~—— v ke

Hot 2 A St 7=
HiE ] \f“‘ X,
Remark m X
- Y7

e % ; Pti]:
Approved by: d:) ?i Checked by: j’%_'ﬁ% Typed by: %/g\
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AIRETLmEIN FZEN HAENET, BOREG BORME AV L &, SR s IR

REVFR], AEEEHAMRE (EEHEHERID  SHHRE RN EAVERAN L &, BRI

ZHET BRI  HARE15 R, W RS S R BRI R, WG T AT AR A W HE 4 R T A48 IR %5 .

AR EAEE T R R AL SR RIIE L, AN R 47 3 W

ARERGEAN R AT T H 8 .

tatement

The applicant shall be responsible for the authenticity of the information provided by applicant and the samples, the test data and results

are only targeted to testing samples.

The testing report will be invalid without signature of typing, check and approval, or altered, or without testing stamp and seal.

The report shall not be reproduced without permission (except for all copies). The reproduced report shall be invalid without testing stamp

and seal.

4. If no objection or claim has been raised by the applicant within 15 days from the date of receipt of the report, the company will be
considered to have provided a qualified service based on its terms and conditions.

5. The report is made solely on the basis of the information and materials provided by the applicant, and shall not be considered as a

recommendation to take any action.

6. The report shall not be used for advertising without the permission of the company.
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R H Wik FedE Wi R R
Test Items Test Method Standard Value Test Result
Judgement
pHfE pH Value GB/TKZ:?‘J%‘B?%;OOQ' 4.0-8.5 6.6 774 Pass
F % & (ma/kg) ) < A PN
Formaldehyde Content (mg/kg) GB/T 2312.1-2009 <75 Not Detectable & Pass
. GB 18401-2010, FAEi U To Rk PN

7t WkPeculiar Odour 6.7 Odourless Odourless e Pass
T R 45 €8 2 (4))
Colour Fastness To Dry Rubbing GB/T 3920-2008 >3 4-5 & Pass
(Grade)
i P8 T35 €6 2 (4)) Agta C.C. >3 4-5
Colour Fastness To Acid I & Pass
Perspiration (Grade) it CS. GB/T 3922-2013 23 4-5
TS B 53 € 2 (%) s C.C. >3 4-5
Colour Fastness To Alkali - & Pass
Perspiration (Grade) it C.S. 23 4-5
7K 2 (%) %t C.C. >3 4-5
Colour Fastness To Water(- GB/T 5713-2013 Fi& Pass
(Grade) Wit C.S. >3 4-5
N 3 RS 75 B G4 B (ma/kg)
Decomposable Carcinogenic £ % Sk

. _ AN ﬂ&} S
ggl;lmme Dye (mg/kg) GB/T 17592-2011 Forbidden* Not Detectable 74 Pass
Remark1

1. * = {k#5GB18401-201015.1%K K 171:C, Hujw 75 i IR & {H <20mg/kg. W 73 fifk 30 75 77 ko B
=5mg/kg " At H " F IR I 4 SR TR PR
* = According to GB18401-2010 Clause 5.1 Table 1 note C, Limit Of Carcinogenic Aromatic Amine
B/ <20mg/kg. Detection Limit Of Carcinogenic Aromatic Amine =5mg/Kg
Remark " Not Detectable " Means That The Test Result Is Below The Detection Limit.
2. FE A A H IR =20mga/kg, "AA H " F A I 4 SRR T PR
Detection Limit of Formaldehyde =20mg/kg,
" Not Detectable " Means That The Test Result Is Below The Detection Limit.
K3 5K 3k 3K 3K 3K 5K 3k 5K 3k K 3K Sk 3K 3K 5K 3k 5K 3k K 3k Sk 5K 3k 5K >k 5K 3k 3k 3K 3k 5K 3k 5k 3k K 3K Sk 5K 3k 5K 3k 5k 3k Sk 3K 3k 5K 3k 5K 3k K 3K Sk 5K 3k 5K 3k 5k 3k K 3K 3k 5K 3k 5K 3k 5K 3K 3k 3K K 5K 3k 5k 3k K 3K K 5K 3k ok 3k 5k 3k koK Kk ok >k Sk >k k
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L. 4% (GB 18401-2010 [EZK 94" I AR 2 B HARMIE) BUmE 75 F i 1
Remarkl: {(GB 18401-2010 National General Safety Technical Code For Textile Products) List Of Carcinogenic

Arylamine
5 5% CAS-No. T 5EE CAS-No.
No. Arylamine No. |Arylamine
A-ZFEOR 92-67-1 3,3- 4,4 - HE KT 838-88-0
1 4-Aminodiphenyl 13 3,3'-Dimethyl-
4,4'diaminodiphenylmethane
EENA 92-87-5 2- F AR B -5- HI R R 120-71-8
2 - 14 -
Benzidine P-Cresidine
A- 20 FF R i 95-69-2 4,4 - (2 -5 U0RIED 101-14-4
3 @4-Chloro-O-Toluidine 15 4,4'-Methylene-Bis(2-
Chloroaniline)
4 R2-Z5 % 91-59-8 16 4,4 R FE TRk 101-80-4
2-Naphthylamine 4,4'-Oxydianiline
5 QLB PP 97-56-3 17 4,4 F IR 139-65-1
O-Aminoazotoluene 4,4'-Thiodianiline
6 -2 F-4- T 5L FH R 99-55-8 18 AT R i 95-53-4
2-Amino-4-Nitrotoluene O-Toluidine
7 o AR 106-47-8 19 2,4- s R 95-80-7
P-Chloroaniline 2,4-Toluylenediamine
8 2,4- 5 R F g 615-05-4 20 2,4,5- = F R i 137-17-7
2,4-Diaminoanisole 2,4,5-Trimethylaniline
g [HA-—EIERAILE 101-77-9 |, [BEIEARAEE 90-04-0
4,4'-Diaminodiphenylmethane O-Anisidine
10 3,3 - SRR % 91-94-1 27 A4S AR 60-09-3
3,3'-Dichlorobenzidine 4-Aminoazobenzene
11 3,3"- A R IR 119-90-4 23 2,4- WA 95-68-1
3,3'-Dimethoxybenzidine 2,4-Xylidine
12 3,3~ R OR i 119-93-7 24 2,6- — FHIL IR % 87-62-7
3,3'-Dimethylbenzidine 2,6-Xylidine
K3k 5K 3k K 3K 3K 5K 3k 5K 3k K 3K Sk 3K 3k 5K 3k 5K 3k K 3K Sk 5K 3k 5K >k 5K 3k 3k 3K 3k 5K 3k 5K 3k K 3K K 5K 3k 5K 3k 5K 3k Sk 3K 3k 5K 3k 5K 3k K 3k Sk 5K 3k 5K 3k 5K 3K K 3K 3k 5K 3k 5K 3k 5K 3K 3k 5K 3k 5K 3k 5K 3k K 3K K 5K 3k ok 3k 5k 3k koK Kk ok >k >k >k k
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